THIN-WALLED PLYWOOD CYLINDERS IN BENDING

February 1944

INFORMATION REVIEWED AND REAFFIRMED March 1956

INFORMATION REVIEWED AND REAFFIRMED 1962



This Report is One of a Series Issued In Cooperation with the ARMY-NAVY-CIVIL COMMITTEE on AIRCRAFT DESIGN CRITERIA Under the Supervision of the AERONAUTICAL BOARD

No. 1502

UNITED STATES DEPARTMENT OF AGRICULTURE FOREST SERVICE FOREST PRODUCTS LABORATORY Madison, Wisconsin In Cooperation with the University of Wisconsin

THIN-WALLED PLYWOOD CYLINDERS IN RENDING1

By

EDWARD W. KUENZI, Assistant Engineer

Summary

This report presents the results of tests of thin-walled plywood cylinders in bending. All specimens were simply supported at the ends and loaded at the third points. It was found that the results of bending tests, when plotted, developed a curve similar to that representing the results of compression tests reported in Forest Products Laboratory Mimeo. No. 1322, "Buckling of Long, Thin Plywood Cylinders in Axial Compression." The tests on cylinders in bending indicated buckling stresses about 10 percent higher than for the same cylinders in compression.

Description of Specimens

Specimens were made of aircraft grade yellow birch veneers, rotary cut at the Forest Products Laboratory. Three types of plywood were used: three-ply with faces of 0.010-inch and core of 0.025-inch veneer; five-ply with faces of 0.010-inch, cross bands of 0.025-inch, and core of 0.0125inch veneer; and five-ply with faces of 0.010-inch and cross bands and core of 0.0167-inch veneers. Nine cylinders, each 10-1/2 inches in diameter and 46 inches long, and three flat panels for minor coupons were made of each type of plywood; three with the face grain in the axial direction, three with the face grain in the circumferential direction, and three with the face grain direction at 45° to the axis of the cylinder. In all instances the grain of adjacent plies was at right angles.

All plywood was manufactured flat with a film glue set in a hot press. The cylinders were formed by bending the flat plywood around a mandrel. Prior to forming, the plywood was scarfed, then moistened to facilitate bending, and finally bent around the mandrel upon which the scarf joint was glued with a thermosetting synthetic resin glue. Snugly fitting plywood diaphragms, 3/4 inch thick, were glued in the cylinders at the reaction and load points (fig. 1). The cylinders were proportioned so that under third-point loading

This mimeograph is one of a series of progress reports prepared by the Forest Products Laboratory to further the Nation's war effort. Results here reported are preliminary and may be revised as additional data become available.

Restricted Mimeo. 1502

-1-

the diaphragms at the load points were about 1-1/2 diameters apart.

No attempt was made to condition the specimens to a particular moisture content other than to keep them in the testing laboratory for about a week before testing.

Testing Methods

Each cylinder was tested in a hydraulic testing machine which was fitted to load the specimen by means of thin steel straps passed around it at the load diaphragms. The specimen was placed so that the scarf joint was on the tension side. The ends of cylinders that did not fail in the shear portion of the cylinder beam during the bending test were subsequently cut and tested in compression.

Several metalectric strain gages were placed at midlength of one specimen. The readings of these gages showed the strain distribution on a cross section of the cylinder to be approximately linear.

Minor specimens were tested in bending, compression, and tension to determine the mechanical properties of the material. The testing procedures followed for these coupons are described in Forest Products Laboratory Mimeo. No. 1322-B (supplement to No. 1322).

Test Results

Most of the specimens subjected to bending failed by buckling suddenly, with the plywood breaking immediately afterward. As soon as buckling occurred, the load dropped to less than one-half the buckling load. In size and shape, the buckles were approximately the same as those found in previous compression tests.

Many of the specimens buckled in the shear portion of the beam. About 90 percent of those with axial face-grain direction, and 50 percent of those with the face-grain direction at 45° to the axis, failed in that manner, but none of the specimens with circumferential face grain failed in any portion of the beam other than the middle third.

Computation of Results

The bending stresses (table 1) at maximum load were computed from the formula



-2-

Eestricted Mimeo, 1502

where

fb = stress in most remote fiber in pounds per square inch.

M = maximum bending moment in inch-pounds.

r = mean radius of the plywood cylinder in inches.

t = thickness of plywood in inches.

The buckling constant (k) was computed by means of the formula

$$k = \frac{f_b r}{E_{T_i} t}$$

where E_L is the modulus of elasticity of the birch vencer. The values of E_L were obtained from tests on minor coupons and were computed in the manner discussed in Forest Products Laboratory Mimeo. No. 1322-B.

The buckling constant (k) for the compression tests was computed from the formula

$$k = \frac{pr}{E_L h}$$

where p is the average compressive buckling stress of the cylinder and h is the thickness of the plywood.

Figure 2 shows the results of the tests in bending and compression and, for comparison, the theoretical buckling curve for plywood cylinders in compression as taken from Mimeo. No. 1322.

The buckling coefficients for cylinders with 45° face grain were obtained from the coefficients of identical cylinders with 0° and 90° face grain and, therefore, were not readily plotted in figure 2. In figure 3 the buckling coefficients for all of the cylinders tested in bending were plotted against the coefficients for the matched cylinders tested in compression, including those with the grain at 45° to the axis.

The strain distribution in bending at a cross section of one cylinder is plotted in figure 4. The data given in this figure include values for effective modulus of elasticity (E_a) in compression or tension. These values were determined from the tests on the minor coupons.

Discussion of Results

The curves of figure 2 show agreement as to form between the theoretical curve for thin-walled plywood cylinders in compression and the actual curves obtained for both bending and compression. The curve representing the compression tests, however, seems low. The cylinders

Restricted Mimeo. 1502

-3-

tested in compression were cut from the ends of the cylinders previously tested in bending and may have been slightly damaged in this previous test; moreover, the data of Mimeo. No. 1322 indicate that much scatter of the points can be expected.

The curve for the buckling constant for bending tests lies well above the theoretical curve for plywood cylinders in compression over the range in $\frac{E_1}{E_1 + E_2}$ commonly used in design. Considering only the curves that were obtained from the present tests, it is evident that the increase in bending stress over compression stress when buckling occurs is about 25 percent when $\frac{E_1}{E_1 + E_2}$ values are small, and about 10 percent when $\frac{E_1}{E_1 + E_2}$ values approach unity. The difference in percentage increase may be due to the fact that cylinders with axial face-grain direction are not as round and are likely to have greater initial imperfections than cylinders with cirumferential face-grain direction.

These tests were conducted on specimens that were free to buckle in a length equal to about 1-1/2 times the diameter of the cylinder. A length effect will no doubt be obtained if shorter lengths are tested; cylinders of shorter lengths will have higher buckling stresses. Due to differences in the aspect ratio of the buckle size, this effect will be greatest in the specimens having axial face grain and least in those having circumferential face grain.

The points plotted in figure 3 show that in most instances the buckling strengths in bending are higher than those in compression. There is a great deal of scatter, but from past experience this is to be expected for thin-walled cylinders of any material.

The strain-distribution curve of figure 4 shows that an approximately linear relation exists between the strain and the distance from the neutral axis, and that the neutral axis lies nearly at the center of the section. Deviations from these conditions may be attributed to variations of the effective modulus of elasticity of the material and to some shear stresses in the central portion of the cylinder. The ordinary flexure theory applies with reasonable accuracy to the buckling of thin-walled plywood cylinders, provided the compressive stress at the elastic limit of the material has not been exceeded.

Conclusions

The buckling stresses of thin-walled plywood cylinders in bending can be computed by the ordinary flexure theory provided the elastic limit of the material is not exceeded.

The buckling stress of a thin-walled plywood cylinder in bending can be assumed to be about 10 percent higher than the computed buckling stress of the cylinder in compression.

Restricted Mimeo. 1502

-4-

Table 1 .-- Results of teste on thin-walled plywood cylinders in bending. All yellow birob oxilnders 10.5 inches in disserve

ŗ

solmen Bber	10	 Tain of		TRUTUN A	199801		ы ^г	10 Introom		Buok	Suing	etress.	But	okling	constant	-8	Portion of beam in which failure occurre
		 STTO STTO	plie	bund :		by :	ы н н н	F elestici	4	ending		oupression	Bend	1 inge	Compressio	NI C	
		 Degrees	Inoh	Tour	HII 	don		1.000 p.	मा	P. e. 1.	I	P		(k		Ì	计建立法 法法公司 法公司 医脱氨基 医海绵 医马马勒
	MM	 00	0.01		0	025 :	0.500	2,366		360		1,720	0.0	20	0.090		Shear Shear
795	mmm	 888	222		111	0255 :	-500 500 500 500	200	N N N	222		1,940	212	 	16000		Bending Bending Bending
	mmm	 ፟ኯኯ፟	1000		111	0255		0000 0000		1600		1,940	889	5000	260 260		Shear Bending and shear Shear
199	ເບເບເບ	 000	999	0.012	- MUNU	0125: 0125:	-713 -713 -713 -713	255.2 255.2 255.2	11 11 11 11 11 11	310		016.2	ਤਸ਼ਤ	10 10 01	106		Shear Shear Bending and shear
 1.1.1	ເບເບເບ	 888	666	-012	500	0125:	-287	25,499	mma	650 840		2,600 3,910	119	 Det 4	960. 1098 411.	·· ·· ··	Bending Bending Bending
1.1.1	ເດເດເດ	 ក្ខណ្ឌ	555	012	ມູມອ	0125		2000 1000 1000 1000	н н н МММ	630		2,500	111	904	105		Bending Bending Shear
Ham		 000	555	016		0167: 0167: 0167:		2000		510		3,390	343		1112	** **	Bending Shear Shear
Han	ເດເດເດ	 888	666			0167: 0167: 0167:	1995 1995 1995	1408 1408 1408 1408 1408 1408 1408 1408	naa 	250		3,110	110	500	101		Bending Bending Bending
190	ເດເດເດ		222	0160	t-t-t-	0167:		5000 5000 5000 5000 5000 5000 5000 500		220		3,090		±	960. 960.	88 84 44 4	Bending Bending Bending

Z M 51686 F



Figure 1.-- Apparatus for testing thin-walled plywood cylinders in bending.

Z M 51682 F



Figure 2.—Results of tests on thin-walled plywood cylinders in bending. Grain direction of face plies 0° or 90°. Z M 51683 F



Figure 3.-- A comparison of the buckling constant of thin-walled plywood cylinders in bending with that in compression.

2 M 51684 F



Strains measured with metalectric strain gages Figure 4. ---Strain distribution at the center of a thin-walled plywood cylinder in bending. Strains messure at about one-half the buckling load.

Z M 51685 F